

**CLIENT:** Duradek  
8288-129<sup>th</sup> Street  
Surrey, British Columbia, Canada V3W 0A6  
Attn: Len Viegener

**Report Excerpt**

<b>Test Report No: RJ2822P-2</b>	<b>Date: February 28, 2014</b>
----------------------------------	--------------------------------

**SUBJECT:** Physical Testing on Duradek Ultra 60 Mil PVC Roofing and Waterproofing Membrane manufactured by Omnova Solutions.

**SAMPLE ID:** The material was shipped to QAI directly from the manufacturer to the client. Fournier Transform Analysis (FTIR) testing showed the material to be of equivalent product formulation to Duradek Ultra 60 Mil PVC Roofing and Waterproofing Membrane certified by QAI.

No sampling of the noted test samples was performed.

**DATE OF RECEIPT:** Samples were received in June 2013.

**TESTING PERIOD:** January 16-17, 2014.

**AUTHORIZATION:** Email agreement by Len Viegener dated July 31, 2013 to QAI Test Proposal No. GH-2013-0725-01.

**TEST PROCEDURE:** Testing was performed in accordance with ICC ES Acceptance Criteria for Walking Decks, AC39, May 2008.

**TEST RESULTS:** The PVC membrane **MEETS** the requirements of AC39 for Chemical-resistance. Detailed test procedures can be found on the next page of this report and is eligible for use adjacent to pools and spas.

**Prepared By**



David Royer  
Physical Laboratory Technician

**Signed for and on behalf of QAI Laboratories Inc.**



Matt Lansdowne, M.Sc.  
Business Manager – Building Products